
1

u

L

L

Partner 3=20

I

I i

SPARE PARTS

ERSATZTEILE

VARAOSAT

RESERVDELAR

1072557-61



HANDLE ASSEMBLY REPAIR PARTS

I REF.
NO. I PART NO. I PART NAME

1

2
3
4
5
6
7
9

10
11
12
13
14
15

5333141-27
5333141-28
5333134-49
5333081-46
5333134-48
5333134-71
5333134-41
5168329-12

5157118-50
5333141-29

* Handle,Upper
* Bar,AugerControl

UpperCable,Auger Control
* BootClutchSpring

LowerCable,Auger Control
Spring,Ext,
Bracket, Cable Adjustment
Knob, M8, see pos. 14
Washer, Formed
Screw, Hex, 1/4-20 x 1-1/4 In.
Washer, Flat
Nut, Lock, 1/4-20 Thd.
Bolt, M8, see pos. 9
Handle, Lower

* Indicates not stocked items. Longer delivery time than normal.

* Indikerar ej Iagerforda detaljer. Medfor Iangre Ieveranstid an vanlig.

2



CHUTE CONTROL ROD REPAIR PARTS

7 I k--’--x

—13 14 A REF.
NO.

1

2
3
4
5
6
7
8
9

10
11
12
13
14

PART NO.

5154514-43
5154736-64

5154710-45

5333137-58

5154001-48
5154714-57
5333136-69

PART NAME

*

Grip,ChuteControl Rod
CapNut,Push-On
Washer,Flat,13/32 In.
Washer, Split Lock
Nut, Hex Jam, 3/8-16Thd.
BoltCarriage,5/16-18 x 3/4 In.
Bracket, Chute Rotate
Pin, Cotter
Washer, Split Lock
Nut, Hex, 5/16-1 8Thd.
Washer, Flat
Grommet, Eye Bolt
Bolt, Eye
Control Rod, Chute

* Indicates not stocked items. Longer delivery time than normal.

64
::?. ,?
:.5.‘\. - .,/

%,,>:;,S * Indikerar ej Iagerforda detaljer. Medfor Iangre Ieveranstid an vanlig.

DISCHARGE CHUTE REPAIR PARTS

REF.
NO. PART NO. PART NAME

1 Nut, Lock, 5/1 6-1 8Thd.
2 Washer, Flat
3 5154033-16 Bolt,Carriage,5/16-1 8x 1-1/4 In
4 5333089-31 * Wire, Deflector Chute Hinge
5 5333076-65 * Deflector, Chute
6 5154098-84 Knob, PlasticTee
7 5154710-37 Nut, Hex, 5/1 6-18Thd.
8 5333076-98 * Chute, Discharge
9 Screw, Slt Ma, 5/16-18x3/4 In.

10 Nut, Wd FI Lk, l/4-20Thd.
11 5330512-76 Guide, Chute
12 Screw, WaTap, 10-14x l/2 In.
13 5333133-07 * Ring,DischargeChute Rotation
14 Screw, Slt Ma, 1/4x 1/2 In.

* Indicates not stocked items. Longer delivery time than normal.

* Indikerar ej Iagerforda detaljer. Medfor Iangre Ieveranstid an vanlig.



AUGER HOUSING REPAIR PARTS

REF.
NO.

1

2
3
4
5
6
7
8
9

10
11
12
13
14
15

PART NO.

5330079-05
7382203-19
5330545-70
5333136-70

5333027-83
5330553-23
5333137-60
5330548-37

PART NAME

Screw,Hew,l/4-20 x5/81n.
Washer, Flat
Nut,WdFlLk,l/4-20Thd.
Nut,Lock,l/4-20Thd.
Bearing,Retainer
Bearing,Flanged
Spacer
Pulley,Auger
Screw,Hex,l/4-20 x3/41n.
Rivet

* AugerAssembly
ScaperBar

* Housing,AugerandRing
Bearing,Flange
Screw,Hex,l/4-20 x.881n.

● indicates notstocked items. Longer deliveytime than normal.

* lndikerar ejlagetiorda detaljer. Medforlangre leveranstid anvanlig



BELT COVER REPAIR PARTS

[

REF.
NO.

1

2
3
4
5
6
7
8
9

PART NO.

5333088-02

5333147-09

PART NAME

Screw, S1WaTap,
1/4-14 x 3/4 In.
Nut, JType, l/4-20Thd.

* Cover, Belt
Screw, Wa Ma, 10-24 x .50 In.
Screw, Hex, 1/4-20 x .50 In.
Nut, Tinn U, l/4-20Thd.
Nut, Hex Lock, #10-24Thd.

* Cover
Washer, Flat

● Indicates not stocked items. Longer delivery time than normal.

● Indikerar ej Iagerforda detaljer. Medfor Iangre Ieveranstid an vanlig.

FRAME COMPONENTS REPAIR PARTS

1 REF.

/4

8

NO. PART NO. PART NAME
I I

1

2
3
4
5
6
7
8
9

10
11
12

5330012-57
5330553-81

5333134-83
5333103-90
5333087-94
5333143-91

Screw, WaTap, l/4-14x.88 In.
Cap, Gas Tank

* Tank, Fuel
Clamp, Fuel Line
Gas, Line
Nut, Lock, 1/4-20 Thd.
Screw, Hex, 1/4-20 x 2 In.

* Frame, Side LH
* Channel, Support
* Frame, Side RH
* Bracket, Gas Tank

Screw, Hex, 1/4-20 x 5/8 In.

* Indicates not stocked items. Longer delivery time than normal.

* Indikerar ej Iagerforda detaljer. Medfor Iangre Ieveranstid an vanlig.

I

5



ENGINE AND DRIVE REPAIR PARTS

2

REF.
NO.

1

2
3
4
5
6
7
8
9

10
11
12
13
14

PART NO.

5331202-28
5330021-25
5331919-56
5330489-21
5330489-22
5333134-40

5333134-39

PART NAME

EngineTecumseh
HSK600-1673P
Washer,SplitLock
Screw,Hex,5/16-18 x3/41n.
Key,Woodruff
Screw, Set, 1/4-20 x 3/8 In.
Pulley, Engine
V-Belt
Guide, Belt
Washer, Flat
Screw, Hex, 5/16-18 x 1 In.

* Bracket, Idler Pivot
Washer, Flat, 3/1 6 In.
Pin, Cotter
Bolt,Shoulder,5/16-1 8x1/2 In.
* Indicates not stocked items. Longer delivery time than normal.

* Indikerar ej Iagerforda detaljer. Medfor Iangre Ieveranstid an vanlig.
3EF.
NO. PART NO. PART NAME

15 5333134-44 * Arm, Idler Pivot
16 5333134-73 Spring
17 Screw, Hex, 3/8-16x 1-1/2 In.
18 Screw, Hex, l/4-20 xl-l/2 In.
19 Washer, Flat
20 5333134-43 Roler, Belt Pinch
21 5330489-24 Pulley, Idler
22 5333134-45 * Arm, Idler
23 Nut, Lock, 1/4-20 Thd.
24 Nut, Jam, 3/8-16Thd.
25 5333134-36 Rod, Clutch Linkage
26 Nut, Lock, 5/1 6-1 8Thd.



FRAME COMPONENTS REPAIR PARTS

L

L

L

+

F
REF.
NO. PART NO.

1

2 5031279-01

] 4 I 5065688-01
5
6 5330546-01
7

PART NAME

Insert, Metal Knob
Knob, Rope
Grommet &Washer,
Rope Guide
Nut, Ign Switch, 5/8-32 Thd.
Washer, Int Lk
Primer, Engine
Hose, Primer
* Indicates not stocked items. Longer delivery time than normal.

* Indikerar ej Iagerforda detaljer. Medfor Iangre Ieveranstid an vanlig.

WHEEL REPAIR PARTS

.... .. .
“,,.‘ ;: .,>.,.

.$’ \’k;.:..
$’. , .:,>>,

{/
. .. .

.. ... ....
/

+“ ‘.., .,

,/ ., $
.,

..49
h,

/’

%

, A,’~
/<> 3

\

5

21
REF.
NO. PART NO. PART NAME

8 Screw, Hex, l/4-20xl -1/4 In.
9 Washer, Flat

10 5330569-92 Switch, Ignation
11 5333076-69 * Cover, Bottom
12 Nut, Keps, l/4-20Thd.
13 Washer, Formed
14 Nut, Lock, l/4-20Thd.
15 5168446-00 Key
* Indicates not stocked items. Longer delivery time than normal.

* Indikerar ej Iagerforda detaljer. Medfor Iangre Ieveranstid an vanlig.

I I
REF.
NO. PART NO. PART NAME

1 5330563-71 Hub Cap
2 7353113-21 Ring, Ret E
3 Washer, Flat
4 5330553-59 Wheel/Tke
5 5333136-78 Axle, Shaft



REF.
NO. PART NO. PART NAME

1 5330571-39 Muffler Guard, Export
2 Screw, 1/4-20 x .63
3 Flatwasher, .286x .63x .065
4 Nut, l/4-20 Tinn. U
5 5164876-00 Clearing Stick
6 Screw, 10-32 x 1.25
7 5164878-00 Clip, Retainer, Clear Stick
8 Acorn Nut
9 5330517-76 Torsion Spring

10 5333112-06 Guard, Wke Chute Lower
11 5330517-77 Torsion Spring
12 Acorn Nut

● Indicates not stocked items. Longer delivery time than normal.

● Indikerar ej Iagetiorda detaljer. Medfor Iangre Ieveranstid an vanlig.


	Partner 3-20
	Full Diagram
	Handles
	Parts List

	Chute Rod Assembly
	Parts List

	Chute Assembly
	Parts List

	Auger & Housing
	Parts List

	Top Cover
	Parts List

	Frame & Tank
	Parts List

	Drive
	Parts List

	Bottom Cover
	Parts List

	Wheel Assembly
	Parts List

	Guard Assembly
	Parts List



